



ORIGINAL NOT NEGOTIABLE

Test Report

Report Ref: 1032111962

In accordance with the order of M/s Aditi Organic Certification Pvt Ltd ,No.38, 1st Floor, 20th Main Road, First Block, Rajajinagar, Bengaluru - 560010 Karnataka for the sample being deposited at the designated laboratory, we carried out the analysis of the sample.

Sample Details:	
Name of Sample	: BIO-INPUT
Date of Receipt	: 31-Mar-2021
Job Ref No	: TR/5783/20-21
Place of receipt / Lab	: Hyderabad
Date of Issue	: 07-Apr-2021
Sample particulars	: SEAL NO - 65389897 , Quantity : ~500 MI
Sampling	: Sample Not Drawn by us
Analysis Starting Date	: 31-Mar-2021
Analysis Completion Date	: 06-Apr-2021
Sample Condition	: Fit for analysis

Test Results

The above sample was analyzed by us and the results are as follows:

S.No	Test Parameter	Unit of Measurement	Test Method	Test Result
1	Arsenic as As	mg/kg	CommGrade/L3-HYB-FOO-023	BLQ
2	Lead as Pb	mg/kg	CommGrade/L3-HYB-FOO-023	BLQ
3	Mercury as Hg	mg/kg	CommGrade/L3-HYB-FOO-023	BLQ
4	2,4-Dichlorophenoxy Acetic acid	mg/kg	AOAC 21st edition	BLQ
5	Glyphosate	mg/kg	AOAC 21st edition	BLQ

- Remarks :**
- 1.BLQ: Below Limit of Quantification.
 - 2.Quantification Limit: 0.01 mg/kg for PR , 0.1mg/kg for Metals.
 - 3.Instrument Used: LC-MS/MS,ICP-MS

Authorized By
G Ananda Kumar
Head - Laboratory

The Report cannot be reproduced except in full, with out the approval of the Company. This report is issued by the Company upon your request to certify the class, Grade and Quality of the product, or other facts relating to the product as determined by the Laboratory personnel. The above results relate to the sample tested. Any discrepancy found in the report should be brought to our notice with in 48 hours of receipt of this report. Total liability or any claim arising out of this report is limited to the invoiced amount only. Endorsement of Product is neither inferred nor implied. This report is valid until the validity period mentioned in the report or it is annulled by a superseding certificate, whichever is earlier.

----- End of the test report -----